



中国认可
国际互认
检测
TESTING
CNAS L14453

dade®
深圳家具
研究开发院
SZF20160901-01

SZFA
深圳市家具行业协会
SZF20160901-01

检验报告

TEST REPORT

样品名称: 胶合板
Sample Description

商标/型号: ____/____
Brand/Model

委托单位: 浙江尚居环保科技股份有限公司
Authorized By

生产单位: 山东衡美木业有限公司
Manufacturer

检验类别: 委托检验
Test Type

报告日期: 二〇二四年七月二十二日
Tested Date



扫描验证真伪

检验报告编号: ST-WT-ZJ-24062634-01

ST
赛德检测
SAIDE TESTING

说明

STATEMENT

1. 赛德检测是首个家具行业公共技术测试平台,具有检验检测机构资质认定CMA、实验室认可CNAS、美国消费品委员会CPSC认可、中国质量认证签约实验室、环境标志签约实验室等多项权威资质认可。提供家具成品及原辅材料、家居建材以及室内空气等领域的力学安全性能、理化性能、环保性能检测服务,为家具产品设计研发、生产制造、销售服务提供全过程的品质技术支持。
Saide Testing is the first public technology testing platform for the furniture industry with a number of authoritative qualifications such as CMA, CNAS, CPSC, CQC and China Environmental Labelling, providing professional devices and skills including mechanical property, physical and chemical property, chemical property for furniture, materials, building materials and air monitoring. And also, ST is trying to support the whole process of design, manufacture, development and sales service for furniture industry with quality service.
2. 本检测报告未加盖ST“检验检测专用章”无效,报告应加盖骑缝章。
The report is invalid without special seal for inspection of ST.
3. 本检测报告未经主检人、审核人、批准人签名无效。
The report is invalid without signatures of operator, inspector and approver.
4. 本检测报告全部或部分复制、私自转让、盗用、冒用、涂改或以其他任何形式篡改的均属无效。
Any unauthorized reproduce in full or part, piracy, ralteration, forgery or falsification of the content is unlawful.
5. 对本检测报告若有异议,应于收到报告之日起十个工作日内向本检测单位提出,逾期不予受理。
Complaints should be made within 10 working days after receiving the testing report. Any complaints made after this period will not be considered or accepted.
6. 本检测单位保证检测的客观公正性,对委托单位的商业信息、技术文件、检测报告等商业秘密履行保密义务。
ST assures objectivity and justness of the test, and fulfills the duty of confidentiality for applicant's commercial information, technique document, and analysis report.

检验报告

TEST REPORT

编号: ST-WT-ZJ-24062634-01

第 1 页 共 2 页

委托单位: 浙江尚居环保科技股份有限公司
单位地址: 浙江省平阳县麻步镇江北片B-01-02地块
生产单位: 山东衡美木业有限公司
样品信息:

样品名称	商标/系列	型号/规格	生产日期/批号	数量
胶合板	—/—	—/(500*500)mm	—/—	4件

样品状态: 完好

检验类型: 委托检验

收样日期: 2024年6月26日

样品编号: ZJ-24062634-01

验讫日期: 2024年7月19日

检验依据: HJ 571-2010 《环境标志产品技术要求 人造板及其制品》
GB/T 17657-2022 《人造板及饰面人造板理化性能试验方法》

检验结果: 详见第2页。

样品图片:



批准:

[Signature]

审核:

[Signature]

主检:

[Signature]

检 验 报 告

TEST REPORT

编号：ST-WT-ZJ-24062634-01

第 2 页 共 2 页

测试项目	标准要求	单位	实测结果	评定
甲醛释放量	≤0.12	mg/m ³	0.012	符合
总挥发性有机化合物(TVOC)释放率(72h)	≤0.50	mg/(m ² ·h)	0.26	符合
说明	1. 甲醛释放量的检出限为0.010mg/m ³ ；总挥发性有机化合物(TVOC)释放率的检出限为0.01mg/(m ² ·h)； 2. 以上检测结果仅适用于本实验室收到的样品，送检样品基本信息由委托单位提供。			

* * * * *

报告结束